

Product Quality Certificate

U-007418.002



Product : Jumpax® Classic

Holder : Unifloor Underlay Systems
Arnsbergstraat 24
NL 7418 EZ Deventer
The Netherlands

Impact sound reducing according to ISO 10140-3:2010

Product	Test results	Test results
Jumpax® Classic with 2 mm linoleum glued	10 ΔLlin	21 ΔLw
Jumpax® Classic with 2 mm LVT glued	10 ΔLlin	21 ΔLw
Jumpax® Classic with 2,5 mm LVT glued	10 ΔLlin	21 ΔLw
Jumpax® Classic with 5 mm LVT click	10 ΔLlin	21 ΔLw

Reference	Test date
Peutz A 3085-1E-RA-03	03-2016
Peutz A-2911-1	07-2015
TNO-060-DTM-2011-03956	09-2011
TFI 461274-01	07-2016

Fire rating classification according EN 13501:2007

Product	Test results
Jumpax® Classic	Efl-s1
Jumpax® Classic with 2 mm LVT	Bfl-s1
Jumpax® Classic with 2 mm Linoleum	Cfl-s1

Reference	Test date
TNO-T09.25024.5	02-2010
TFI 460532-02	03-2016
MPA-23007519-2	06-2010

Product Quality Certificate

U-007418.002



Thermal insulation according to NEN-EN-12667:2001

Product	Test results
Jumpax® Classic	0,13

Reference	Test date
BDA-05-G-0095	09-2005

Unifloor Underlay Systems B.V.

A handwritten signature in black ink, appearing to read 'Frank Vousten'.

Frank Vousten
Product Manager

www.productquality.eu

A handwritten signature in black ink, appearing to read 'Gerco Morsink'.

Gerco Morsink
CEO